

23/12/2020

Technistone, a.s.
Bratří Štefanů 1070
Hradec Králové, Czech Republic, 500 07

To whom it may concern:

Test report – Agglomerated stone - Test methods - Part 4: Determination of the abrasion resistance (EN14617-4)

| Production Group | Abrasion Resistance (mm) |
|-------------------------|---------------------------------|
| Crystal | 19 - 29 |
| Mirrors | 18 - 21 |
| Granite | 20 - 31 |
| Sand | 20 |
| Marble | 54 |

Source: Stone and Gravel Test Plant Hořice, Czech Republic, 2013 – 2020



Mrs. Petra Dušková
Head of Laboratory

Technistone, a.s.
Bratří Štefanů 1070
500 03 Hradec Králové
IČ: 25932080
DIČ: CZ25932080 15

